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Please order the parts with a part number.

Item Parts No. Description I/C QTY N/O Opt. 1 Opt. 2 NOTE

001 763606-2 COLLET NUT 6 1

002 763625-8 COLLET CONE 1/4" 1

003 321896-9 FRONT CAP 1

004 321894-3 SPINDLE 1

005 211103-7 BALL BEARING 6001LB 1

006 961052-5 RETAINING RING S-12 1

007 267018-6 FLAT WASHER 22 1

008 253758-2 FLAT WASHER 10 1

009 913101-4 SET SCREW M4X6 1

010 911161-0 PAN HEAD SCREW M4X35 4

011 315874-9 BARREL 1

012 211063-3 BALL BEARING 6000LB 1

013 253946-1 WAVE WASHER 18 1 *

013-1 267715-4 WAVE WASHER 20 O 1

014 342950-6 PLATE 1

015-1 911111-5 PAN HEAD SCREW M4X10 2

016 321895-1 COUPLING 1

017 911136-9 PAN HEAD SCREW M4X20 2

018 315872-3 REAR COVER 1

019C_ 521553-1 FIELD ASS'Y 220V 1

    C10 654018-9 RING TERMINAL 2

    C20 654501-6 CONNECTOR P-1.25 2

020 211028-5 BALL BEARING 627LB 1

021 213001-1 DUST SEAL 7 1

022-1 911190-3 PAN HEAD SCREW M4X60 2

023C_ 511558-9 ARMATURE ASS'Y 220V 1

    D10 INC. 20,21,24

024 241110-6 FAN 52 1

025 253758-2 FLAT WASHER 10 1

026 211063-3 BALL BEARING 6000LB 1

027 152289-7 INNER COVER 1

    D10 INC. 28

028 263002-9 RUBBER PIN 4 1

029 263002-9 RUBBER PIN 4 1

030 651409-5 SWITCH ST115A-35 1

031-1 652173-1 INSULATION PAPER 1

032 911106-8 PAN HEAD SCREW M4X8 2 *

032-1 911111-5 PAN HEAD SCREW M4X10 O 2

033 652101-6 HEX. NUT M12 1

034 652061-2 WASHER 12 1

035 342951-4 SWITCH HOLDER 1

036 652101-6 HEX. NUT M12 1

037 421305-9 DUST COVER 1

038S1 691134-6 POWER SUPPLY CORD 0.75-3-2.5 1

039 682505-8 CORD GUARD 10-90 1

040E_ 687650-4 STRAIN RELIEF 1

041 681000-5 INSULATION WASHER 2

042 911111-5 PAN HEAD SCREW M4X10 1
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043 855608-3 NAME PLATE 906H 1

045 652014-1 PAN HEAD SCREW M4X8 1

046 643550-8 BRUSH HOLDER CAP 5-8 2

047A_ 191628-6 CARBON BRUSH CB-65 1 *

047A1 194969-9 CARBON BRUSH CB-65 < 1

048 157596-3 MOTOR HOUSING 1

    C10 643557-4 BRUSH HOLDER 5-8 2

    C20 913101-4 SET SCREW M4X6 2

    D10 INC. 29

400 794217-2 DRESSING STONE 1 *

401 781003-0 WRENCH 10 1

402 781008-0 WRENCH 17 1

403 741617-7 WHEEL POINT 1-19-60 1

404 741616-9 WHEEL POINT 4-19-60 1


